
 

 

 

 

 

©2021 The Author(s) 

 
This is an Open Access book distributed under the terms of the Creative Commons 

Attribution-Non Commercial-No Derivatives Licence (CC BY-NC-ND 4.0), which 

permits copying and redistribution in the original format for non-commercial 

purposes, provided the original work is properly cited. 

(http://creativecommons.org/licenses/by-nc-nd/4.0/). This does not affect the rights 

licensed or assigned from any third party in this book. 
 
 
 
 
 
 

 
 

 

This title was made available Open Access through a 

partnership with Knowledge Unlatched. 

 
IWA Publishing would like to thank all of the libraries for 

pledging to support the transition of this title to Open Access 
[...]
15%. For performing the CIP procedure, there is a wide range of chemicals that can be used, 

and above all, compatibility of these chemicals with the RO membrane needs to be secured.

3.2 PRE-TREATMENT

Pre-treatment steps can be implemented before the RO membranes, to preserve the 

performance and lifetime of RO membranes. Generally, a proper selection of pre-treatment 

methods for RO feed water will improve effectivity and extend the life span of the system 

by preventing or minimizing particulate and colloidal fouling, biological fouling and scaling 

as well as reduce the need for cleaning of the membranes.

The quality of surface waters shows large differences in time and also per location e.g., 

suspended and colloidal matter (measured by SDI) and algae. A very limited number of 

sources (locations) has low fouling potential and needs only cartridge filtration. Traditionally 

in membrane desalination systems, pre-treatment of surface water is focused on reduction 

of SDI. A basic cartridge filtration is always included as pre-treatment.

The majority of surface waters needs additional treatment besides cartridge filtration. A 

great variety of pre-treatment methods are applied (see Figure 3): e.g., artificial recharge (e.g., 

through shore wells / beach wells (sea water) or infiltration canals / ponds (river water)), 

media filtration, in-line coagulation (addition of coagulant followed by media filtration), 

coagulation/ sedimentation/ media filtration, coagulation/ flotation / media filtration, 

ultra- and microfiltration. 

To meet the RO membrane manufacturers guidelines for the silt density index (SDI), a 

variety of conventional techniques were and still are applied. These techniques are already 

in use, for the production of drinking and industrial water, for many decades. We can 

distinguish two different water sources to illustrate these techniques: i) surface water: river 

water, lake water and seawater, and ii) groundwater, bank/shore filtered water (brackish or 

seawater). In this chapter the focus will be on surface water.



62 Seawater Reverse Osmosis Desalination

SDI is a filtration test to determine the fouling potential of RO feed water due the presence 

of suspended and colloidal matter. Chapter 4 describes in detail the SDI.

Figure 3 Simplified seawater reverse osmosis schemes. (Adapted from Lattemann, 2010). SM= 

sedimentation, FLC = flocculation, DAF= dissolved air flotation, PF = pressurised filter, GF 

= gravity filter, CF = cartridge filter, UF/MF = ultrafiltration / microfiltration 

To ensure acceptable membrane cleaning frequencies, pre-treatment is a requirement. 

A variety of pre-treatment processes are applied, such as: conventional processes & 

combinations, advanced processes, and combinations of conventional with advanced 

processes. The focus of this chapter will be on commonly applied conventional processes as 

pre-treatment for reverse osmosis.

The Permasep Engineering Manual (E. I. du Pont de Nemours and Company, 1982) provides 

recommendations of pre-treatment for removal of particulate matter based on the SDI value 

of the raw water to treat as presented in Table 1. In all cases cartridge filtration (5-20 µm) 

just preceding the high-pressure pump is required. 

Table 1 Recommended pre-treatment for removal of particulate matter. (E. I. du Pont de Nemours 

and Company, 1982)

SDI value Pre-treatment

SDI < 6 Media filtration (rapid (green) sand filtration)

Dual media filtration (anthracite/sand)

6 < SDI <50 In-line coagulation (direct filtration), which includes addition of a coagulant to water mixing, 
passing through media or dual media filter)

SDI > 50 Coagulation, sedimentation (or flotation), rapid sand filtration

These pre-treatment processes reduce SDI and in addition biofilm formation potential 

(except cartridge filtration) significantly. Chlorination combined with neutralization 

with sodium bisulphite was commonly applied. However, it turned out that chlorination 

produces large quantities of assimilable organic carbon (AOC), causing serious bio-fouling.

intake

screens

optional:
3rd stage

optional:
2rd stage

minimum:
single stage

permeate
to post-

treatment

concentrate
to energy
recovery

anti-
scalant

anti-
scalant

chlorine
/strainers

coagulant
coagulant aid

(in line)
coagulation

UF/MF

sodium
bisulfite

sodium
bisulfite

CF

CF

RO

SM

or

FLC

optional optional

DAF

or

SED

SM
or

FLC

DAF
or

SED

PF

or

GF

PF

or

GF



63Chapter 3 

3.2.1 Intakes, shore wells / beach wells
Intake structures in desalination plants can be divided in indirect and direct intakes as 

illustrated in Figure 4. Intakes can be placed at the coast, at the bottom of the sea, or as wells. 

An intake is a structure with the aim to providing good water quality to the treatment plant, 

with low environmental impact, avoiding entrainment of materials and requiring little 

maintenance.

Figure 4 Intake structures for seawater desalination plants. (Adapted from Pankratz, 2006)

Beach wells produce usually water with low turbidity and low SDI. In addition, algae and 

transparent exo-polymeric particles (TEP) are expected to be removed effectively as well. 

The effect of the soil passage is responsible for the removal of these organisms and particles, 

because of the long residence time and small size of the pores in the soil.

Normally, beach wells are an alternative to raw water open-intakes. Also, beach wells are 

considered as pre-treatment prior to RO units in SWRO plants. 

Beach wells are usually located on the seashore in close vicinity of the ocean. These 

intake facilities are relatively simple to build and the seawater they collect is pre-treated 

Side view: Sub-bottom intake

Plan view: Surface intake

Side view: Sub-surface intake



64 Seawater Reverse Osmosis Desalination

via slow filtration through the subsurface sand/seabed formations in the area of source 

water extraction. Consequently, raw seawater collected through beach wells has better 

quality in terms of solids, silt, oil and grease, natural organic contamination and aquatic 

micro-organisms. Sometimes, beach intakes may also yield source water of lower salinity 

(Voutchkov, 2004). 

Typically, beach wells are assumed to eliminate the extra pre-treatment steps prior to 

RO units. However, there are indications that some desalination plants using beach wells 

may face a costly problem with high concentrations of manganese and/or iron in the feed 

water. Consequently, iron and manganese may quickly foul cartridge filters and SWRO 

membranes (Voutchkov, 2004). 

In some well fields a gradual increase in iron (II) (and manganese) concentration has 

been observed. Overpumping might be a reason. Careful monitoring and reducing the 

abstraction rate might minimize the problem. The geological situation will determine the 

safe abstraction rate. Iron and manganese fouling is discussed in chapter 7.

Examples of beach-wells intakes for large scale seawater RO are given in Table 2.

Table 2 Large beach-wells intakes. (Missimer, et al., 2013)

Site Capacity, m3/day 

Sur (Oman) 160,000

Alicante (Spain) 130,000 

Tordera (Spain) 128,000 

Pembroke (Malta) 120,000

Bajo Almanzora (Spain) 120,000

Bay of Palma (Spain) 89,600

WEB (Aruba) 80,000

Lanzarote IV (Spain) 60,000

Sureste (Spain) 60,000

Blue Hills (Bahamas) 54,600

Santa Cruz de Tenerife (Spain) 50,000

A well developed and maintained beach well system can provide a constant and continuous 

yield, and low suspended solids in the feed RO unit. In most cases, it is possible to achieve 

SDI15 below 3 using single stage sand filtration without coagulant or even by simple 

cartridge or bag filters only (Wolf, et al., 2005). 

3.2.2 Conventional pre-treatment processes
The most commonly applied pre-treatment processes in surface water are: screens and 

strainers, chlorination, sedimentation, flotation, granular media filtration (sand filtration), 

coagulation enhancing sedimentation / flotation and granular media filtration, and cartridge 

filtration.



65Chapter 3 

Commonly applied in groundwater treatment are the following treatment processes: 

aeration, granular media filtration (sand filtration), and cartridge filtration.

Other conventional processes that are applied are the following: bank / shore/beach 

filtration, granular activated carbon filtration, pre-coat filtration, air stripping (in the case of 

groundwater) to remove hydrogen sulphide. Other conventional advanced processes that 

are also applied as pre-treatment are micro- and ultrafiltration membranes.

The pre-treatment process to be applied depends strongly on the raw water source, on the 

perception of the engineer, and is also influenced by the contemporary perception of what 

is best technology depending on costs and environmental considerations. 

There are several raw water sources, such as: i) surface water e.g., river, canal, brackish 

water, and seawater; ii) groundwater and beach well abstracted water, iii) treated domestic / 

industrial wastewater. Currently, media filtration (e.g., sand filtration, dual media filtration) 

and ultra / micro-filtration are the core of the two types of pre-treatment processes. In 

surface and wastewater pre-treatment frequently (intermittent) chlorination is applied. 

In practice, frequently applied combinations of pre-treatment technologies are the 

following: 

• In line coagulation / media filtration

• Coagulation / sedimentation / media filtration

• Coagulation / flotation / media filtration

• In line coagulation / ultrafiltration

• Coagulation / flotation / ultrafiltration

In almost all process schemes, cartridge filtration is applied as a final polishing step before RO.

3.2.3 Screens
Bar screens / strainers are used to protect the structure downstream against large objects 

which could result in i) obstruction of e.g., pipes, channels, pipes, and ii) clog filters. The 

thickness of the bars could be about 10 mm and the spacing of them in the range of 10 to 

50 mm. 

Strainers are used for smaller openings. These smaller openings are created by a wire mesh 

construction having openings down to 0.1 mm. Frequently for seawater the openings are in 

the range 2 to 3 mm.

Screens are used to protect pumps and filters against the entry of large objects e.g., fish, 

seaweed, jellyfish, debris, etc. The effectiveness of course screening depends on the spacing 

between the bars. In practice, the spacing can be considered fine (3 to 10 mm), medium 

(10 to 25 mm), and coarse (50 to 100 mm). Clogging of screens and filters is a potential 

permanent nuisance e.g., due to jellyfish.

Figure 5 illustrates the intake structure at the Gold Coast Desalination plant in Australia 

taking water from the Coral Sea. This plant, in operation since 2008, has a capacity of about 

125000 m3/d. The tunnel connecting the coarse screen intake to the intake shaft has a 

length of about 2 km.



66 Seawater Reverse Osmosis Desalination

 

Figure 5 Intake at Gold Coast Desalination Plant (GDP), Australia. (Adapted from Baudish, 2015)

A bar screen is commonly positioned at an angle of 60º to 90º. This angular positioning 

increases the screening surface area and facilitates cleaning and eliminates fast head loss 

increase. The approach channel should be straight for at least 0.6 m ahead of the screen to 

produce uniform flow through the screen. The velocity in the approach channels should be 

at least 0.3 to 0.4 m/s to prevent accumulation of settled materials. The maximum velocity 

in the screens is in the range of 0.6 to 1.0 m/s.

Macro straining through perforated steel sheet or metal wire netting with openings size 

larger than 0.3 mm (300 µm) are used to remove suspended solids, floating or semi floating 

matter, fish, animal or vegetable debris, insects, twigs, algae, grass, etc. Micro straining 

through plastic or metal fabric with openings less than 100 µm are used to remove fine 

suspended matter, small fish, plankton (algae, etc.).

Automatically backwashed disk filters are increasingly applied e.g., as pre-treatment for 

ultrafiltration. Disks are available with openings from 20 to 400 µm. Ultrafiltration requires 

usually 100 µm.

3.2.4 Chlorination
Chlorination is commonly applied in surface water intakes to control growth of mussels, 

barnacles, sea anemones, hydroids. Chlorine is added to the raw water as sodium 

hypochlorite (NaOCl) or chlorine gas Cl2. It hydrolyses in water to hypochlorous acid:

 Cl2 + H2O → HOCl + HCl

 NaOCl +H2O → HOCl + NaOH

Where hypochlorous acid dissociates in water to hydrogen and hypochlorite ions:

 HOCl ↔H+ + OCl−

The sum of Cl2, NaOCl, HOCl and OCl- is called free residual chlorine.

Unfortunately, the most commonly applied RO membranes, based on polyamide are 

extremely vulnerable to chlorine and will lose their rejection properties fast. That is why 

-60.00 m

-21.90 m

+ 7.00 m

-62.15 m

Intake shaft
60 m deep

Seawater
intake

Seawater
delivery to dual
media filters

Seawater
intake pumps

Drum screens
4 m diameter

GDP site

Intake

Pacific ocean
Coarse screen

2.8 m ID incline tunnel ~ 0.1% grade



67Chapter 3 

chlorine is neutralized, before entering the RO with sodium meta bisulphite (SMBS). This 

has been applied commonly and is still applied in most plants.

Normally, de-chlorination is performed prior to the RO membranes to neutralize the 

residual chlorine in the feed water which may damage the membrane by oxidation. Sodium 

metabisulphite is used for de-chlorination due its high cost effectiveness. In water it reacts 

to sodium bisulphite:

 Na2S2O5 + H2O → 2NaHSO3 

Sodium bisulphite then reduces hypochlorous acid:

 2NaHSO3 + 2HOCl → H2SO4 + 2HCl + Na2SO4 

Typically, 3.0 mg of sodium metabisulphite is used to neutralize 1.0 mg of free chlorine, 

where theoretically 1.34 mg metabisulphite is necessary for 1.0 mg chlorine. Also, activated 

carbon is very effective to reduce residual free chlorine where water reacts with carbon and 

chlorine (Fritzmann, et al., 2007):

 C + 2Cl2 + 2H2O → 4HCl + CO2 

Continous chlorination results results into severe biofouling of the RO membranes. Van 

der Kooij and Hijnen (1984) demonstrated that chlorination results in the formation of 

assimilable / biodegradable organic carbon e.g., humic acids react with chlorine to form 

smaller molecules which are more easily biodegradable.

 

Several plants lost their polyamide Thin Film Composite membranes due to failure of: 

sodium meta bisulphite dosing equipment, and/or chlorine monitoring equipment. A 

couple of plants eliminated chlorination completely to avoid i) the risk of damaging the 

membranes, ii) formation of disinfection by-products which are not fully removed by RO 

e.g., tri halo methanes, bromate, and iii) environmental considerations.

Besides manual cleaning, mechanical cleaning with “pigs” is successfully applied in several 

seawater RO intake pipes.

3.2.5 Granular media filters
The filtration process is widely used in water treatment mainly for the removal of “particulate 

materials”. In this process, water passes through a filter medium, and particulate materials 

either accumulate on the surface of the medium (surface filtration) or are collected through 

its depth (depth filtration). A wide range of media is utilized in filtration systems. 

Filtration involves two main stages: filtration stage (removal of particles by filter media), 

and regeneration or backwash stage (removal of deposited particles from filter media and 

restoration of filtration capacity). 

Filtration improves the clarity of surface waters by removing algae, sediment, clay, and other 

organic or inorganic particulate matter. Filtration is often required in conjunction with 

(chemical) disinfection of surface water to ensure that water is free of pathogenic 



68 Seawater Reverse Osmosis Desalination

microorganisms. Groundwater is often low in microorganisms and particles but may require 

filtration when other treatment processes (such as oxidation or softening) generate particles 

that must be removed.

Figure 6 Simple schematic 

of a down flow 

single media filter

Filters consists of a tank or a chamber containing media (e.g., sand grains having a diameter 

of 0.5 – 1.0 mm) with a height of the media (filter bed) of about 1 m. The filtration rate can 

range between 5 to 20 m/h. The main change after filtration will be the (partly) removal of 

suspended and colloidal particles and lower turbidity. 

Usually the direction of the flow is downwards through the filter media. The removed 

material accumulates in the filter bed. The filtered deposits gradually move as a front down 

the filter bed and finally be carried into the filtrate. Before breakthrough of particles or 

unacceptable head loss, the filter will be cleaned. Cleaning is achieved by backwashing with 

water or air, air/water followed by water. The frequency of backwashing ranges typically 

once per 2 – 3 days to once per 8 hours.

3.2.5.1 Filter media
Several media are applied in filtration e.g., sand, composing mainly of quartz (SiO2), garnet 

e.g., almandine Fe3Al2(SiO4)3, anthracite (carbon). These materials are mainly natural 

products and used because they are rather cheap and resistant during backwashing with 

water and air scour. The grain size of the applied media is in the range of 0.2 – 2.0 mm.

Figure 7 Photographs of sand media, anthracite media, and garnet media (Sharma and Schippers , 

2019)

Raw water

Granular media

Filtrate



69Chapter 3 

Some important properties of granular filter media are: grain size distribution (effective size, 

uniformity coefficient), porosity, density, sphericity, hardness/attrition loss, inertness / 

reactivity / solubility in acid, and cost.

Natural granular materials have a nearly log-normal size distribution. The size distribution 

of filter media is determined by sieve analysis. In this procedure, a sample of filter media is 

sieved through a stack of sieves (e.g., according to ASTM or DIN standards). The weight of 

material retained on each sieve is measured, the cumulative % passing is calculated and then 

plotted as a function of sieve size.

Table 3 Typical properties of common filter media for granular bed filters. (Adapted from 

Tobiason, et al., 2011)

Silica sand Anthracite coal Granular activated 
carbon

Garnet

Grain density (kg/m3) 2650 1450 – 1730 1300 – 1500* 3600 – 4200

Loose–bed porosity 0.40 – 0.47 0.50 – 0.60 0.5 0.45 – 0.55

Sphericity 0.7 – 0.8 0.46 – 0.60 0.75 0.6

* Values for virgin carbon pores filled with water

There are two main aspects in rapid sand and other media filtration which are dominant 

during operation: the quality improvement or removal of unwanted constituents, and the 

development of head loss / pressure drop during filtration.

The main function in quality improvement is the removal of suspended and colloidal 

matter, usually measured as turbidity. Furthermore, the removal of dissolved substances 

such as: i) iron (II) and manganese (II) in ground water due to adsorption / catalytic 

oxidation, ii) ammonium removal due to oxidation by bacteria, and iii) removal of organic 

matter (very limited) due to biodegradation by bacteria attached at the large surface area of 

the grains.

There are two mechanisms involved in media filtration for particulate matter removal. 

Principle of media filtration is aiming at depth filtration instead of surface filtration 

(illustrated in Figure 8). For this purpose, physical adsorption is strived after instead of 

mechanical straining.

Figure 8 Schematic of mechanical straining / surface filtration (left) and physical adsorption / 

depth filtration (right). (Adapted from Huisman, 1986)

Why is depth filtration preferred above surface filtration? The answer to this question is 

related to the fact that the pore opening in granular media is 0.15 times the diameter of 
[...]
The effect of MF and UF depends on the size of the particles in the water and the pores size 

(see Table 6).

Table 6 Removal of suspended, colloidal and dissolved matter by MF and UF

Matter Size Removal

Suspended >  1 µm Completely

Colloidal 0.001 – 1 µm Partly/completely

Dissolved (Salts) < 0.001µm Not



79Chapter 3 

UF membranes with small pores have the ability to retain (dissolved) organic polymers e.g., 

biopolymers. That is why historically UF membranes have been characterized by MWCO. 

The concept of MWCO (90 % of a target compounds rejected) is a measure of the removal 

characteristic of membranes in terms of molecular mass (weight) rather than size. 

Small particles are morphologically difficult to define (flexible structure). So, it is useful to 

apply MWCO for UF membrane characterization. Moreover, it is very difficult to measure 

the size of small pores. Scanning Electron Microscopy (SEM) is used for this purpose.

Pores in membranes are not uniform in size. Therefore, all membranes have a distribution of 

pore sizes. This distribution will vary according to the membrane material and manufacturing 

process. Nominal pore size is equal to average pore size, while absolute pore size is equal to 

maximum pore size.

The surface porosity is the part of surface which is “covered” by pores. Porosity, pore size 

and pore size distribution can be determined (manually) by analysing processed images of 

scanning electron microscopy (SEM), transmission electron microscopy (TEM) or atomic 

force microscopy (AFM).

MF & UF membranes are made of organic polymers and inorganic materials such as ceramic, 

glass or metal. Membranes made of organic polymers dominate in the water treatment 

market. Materials commonly applied are poly-ether sulphone (PES), poly-vinylidene 

fluoride (PVDF), poly-acrylonitrile (PAN), and modified – with other polymers – to making 

them more hydrophilic and consequently more permeable for water.

Synthetic organic polymeric membranes can be divided into two classes i.e., hydrophobic 

& hydrophilic. Hydrophilic polymers such as cellulose and its derivatives have been used 

widely for the manufacture of MF and UF membranes. Other examples of hydrophilic 

polymeric materials are: cellulose esters, polyamide, polycarbonate, poly-sulphone, poly-

ethersulphone, poly-ether-imide.

Hydrophobic membranes such as: polytetrafluoroethylene (PTFE), polyvinylidene fluoride 

(PVDF), Teflon, polyethylene (PE), or polypropylene (PP) are commonly used for MF and 

UF membranes as well.

Whether particles can pass a membrane or not, depends mainly on the size of the particles 

and their flexibility (some biopolymers e.g., seawater do not have a rigid structure), the size 

of the pores, the pore size distribution, the pores in the gel/cake layer on the membrane 

surface (a “new” membrane is dynamically formed on the membrane surface). Size exclusion 

mechanism or sieving mechanism is assumed to be dominant. 

After fouling occurs, remedial actions are necessary to restore the permeability of the 

membranes. Usual actions are presented in Table 7. Membrane cleaning is achieved by 

frequent hydraulic cleaning by backwashing with permeate or by frequent hydraulic cleaning 

by backwashing supported with air; followed by chemically enhanced backwashing (CEB) 

whereby a chemical is added to the permeate. Incidentally chemical cleaning in place (CIP) 

is performed.



80 Seawater Reverse Osmosis Desalination

Table 7 Remedial actions after fouling in MF and UF systems

Type of cleaning Description Frequency

Backwashing Water or water supported with air (air scour), 
backwash flux e.g., 250 L/m2/h

Once or twice per hour, 
depending on fouling rate.

Chemical enhanced 
backwashing (CEB) 
(backwash and soak)

A low dose (about 200 mg/L) of oxidant e.g., 
sodium hypochlorite is automatically injected 
into the permeate during backwashing, to 
enhance the hydraulic cleaning. 
Firstly, a backwash with permeate (approx. 
30 s) is performed to remove accumulated 
particles from the hollow fibers. 
Secondly, a short soak (e.g., 10-15 min) with 
a low dose of oxidant to remove adsorbed 
foulants from the membrane.
Finally, another short backwash (with 
permeate) to remove the chemicals from the 
systems.

Daily, weekly, depending on 
fouling rate.  
Criterion: Maximum pressure 
exceeded e.g., 2 bar or fixed 
frequency e.g., once per day.

Cleaning in place (CIP) Compared to a CEB, the chemical dose is 
higher when performing a chemical cleaning 
(ca. 400 mg/L), and the duration of chemical 
cleaning is longer i.e., few hours.
Involves labour to make up the chemicals, fill 
and flush the system, etc.

Weekly, monthly, yearly, 
depending on fouling rate.

Backwashing is performed by automatically by reversing the flow of permeate (about 

every 20 – 40 min, during about 30 seconds and about 2.5 times filtration flux). Enhanced 

Backwash can restore the permeability further due to the applied chemicals. The ideal 

situation regarding backwash flux and frequency is to use a high backwash flux as frequently 

as possible and during a long period. However, such a practice results in a very low net flux, 

because a large volume of permeate is consumed in backwashing. Therefore, it is necessary 

to optimizing the backwash flux, frequency and time.



81Chapter 3 

Example 4
A UF plant is filtering clean water (no fouling!) with a capacity of 200 m3/h at temperature 

of 25 ˚C (t1) at 0.2 bar with membrane surface area of 2000 m2.

Questions: What is the flux? What is the permeability of the membranes at 25 ˚C? What 

will be the required pressure, when the temperature drops to 5 ˚C (t2)?

Answers

a) Flux = Qw / A = 200 m3/h / 2000 m2 = 0.1 m3/h/m2 = 100 L/m2/h 

b) Permeability = J / P = 100 L/m2/h / 0.2 bar = 500 L/m2/h/bar 

c) We need higher pressure because …

Rule of thumb: 3% per C: (25 – 5) · 3 % = 60% of 0.2 bar = 0.12 bar higher 

or total 0.2 + 0.12 = 0.32 bar

Formula:  Pressure at 5 ˚C equals:  

  Pt2  = Pt1 · TFC = Pt1 · (1.03)(t1 – t2)

    = 0.2 bar · (1.03)(25 – 5) = 0.2 · 1.8 = 0.36 bar

Normalized permeability (Kw20 or mass transfer coefficient, MTC)) and normalized clean 

water flux at 20 ˚C and 1 bar, are commonly used to characterize the performance of MF/UF 

membranes and are expressed as: L/m2/h/bar at 20 ˚C. When water, containing suspended 

and colloidal matter, is filtered through a MF/UF membrane, the total resistance (membrane 

+ pore blocking + foul layer = Rtotal) will increase due to depositing of suspended and 

colloidal particles on the membrane and/or in the pores. As a result, the flux will decrease 

when the pressure is kept constant. The required pressure will increase, when the flux 

(filtration rate / capacity) is kept constant, which is common practice.

The flux (or filtration rate) is a key parameter in design and operation of membrane systems. 

Allowable flux is governed by: the fouling potential of the feed water, pre-treatment applied; 

effectiveness of backwashing, effectiveness of cleaning. In practice the flux maintained, 

ranges from 10 to 120 L/m2/h to control fouling. 

3.2.11 Comparison between conventional and membrane pre-treatment
Table 8 compares both pre-treatment processes in terms of operation and water quality. In 

media filters, coagulation / sedimentation or flotation are improving the feed water quality 

to a large extend. Moreover, the dose of coagulant is a strong tool in handling feed water 

quality variation. Making the extended process robust.

Ultrafiltration membranes are vulnerable to variations in feed water quality with respect 

to run length (backwashing). Measures taken include adapting coagulant dose in pre-

treatment. Processes having ultrafiltration as a core process, are not vulnerable to variations 

in feed water quality with respect to SDI/MFI.



82 Seawater Reverse Osmosis Desalination

Table 8 Comparison of conventional and MF/UF pre-treatment

Parameter Media filtration Ultrafiltration

Filtration mechanism Depth filtration Surface filtration

Pore size 100 to 200 µm 0.02 µm

Flux / filtration rate 5,000 – 10,000 L/m2/h 50 – 100 L/m2/h

Run length 24 h 1 h

Pressure loss 0.2 – 1 bar 0.2 – 1 bar

Backwashing 30 min 1 min

Backwash flow 2.5 – 5 times filtration rate 2.5 times flux rate

Volume filtered per cycle per m2 120,000 – 240,000 L 50 – 100 L

Detention time 2 to 4 minutes Fraction of seconds

Biodegradation organic 
compound

Yes, limited No

Removal biodegradable organic 
compounds

Yes, limited Yes: polymers 
No: small compounds

SDI/MFI Yes: depending process and 
source

Yes: independent process and 
source

Ripening Need a ripening period after 
backwashing to required product 
quality

No need of ripening period after 
backwashing to get required 
product quality 

Break through SDI/MFI Potential danger No breakthrough

Feedwater and product water 
quality

Vulnerable to variations in feed 
water quality with respect to: run 
length and product quality

Product quality independent from 
raw water quality

In media filters, three mechanisms are involved in the removal of biodegradable organic 

matter, and thus in biofouling control. These mechanisms are: i) removal of suspended 

biodegradable matter by filtration, ii) removal of suspended and colloidal matter by 

coagulants, and subsequent iii) biodegradation achieved by the biofilm of bacteria on the 

surface of sand grains. Pre-chlorination might disturb the biodegradation process to a large 

extent by inactivating the microorganisms responsible of the biodegradation process. 

Moreover, chlorination produces biodegradable organic compounds.



83Chapter 3 

3.3 REFERENCES

Alemayehu Z (2010) Dissolved Air Flotation. Aalborg University.

AWWA (1995) Water Treatment. Principles and practivces of water supply operations, 2nd edn 

AWWA, Denver, CO

Baudish P (2015) Design Considerations for Tunnelled Seawater Intakes Springer International 

Publishing, Cham, pp. 19-38.

E. I. du Pont de Nemours and Company (1982) Permasep Engineering Manual, Bulletin 504, 

Wilmington, Delaware

Fritzmann C, Löwenberg J, Wintgens T, Melin T (2007) State-of-the-art of reverse osmosis desalination. 

Desalination 216: 1-76

Huisman I (1986) Rapid Filtration IHE Delft, Delft

Lattemann S (2010) Development of an environmental impact assessment and decision support 

system for seawater desalination plants CRC Press/Balkema, Delft

Missimer TM, Ghaffour N, Dehwah AHA, Rachman R, Maliva RG, Amy G (2013) Subsurface intakes 

for seawater reverse osmosis facilities: Capacity limitation, water quality improvement, and 

economics. Desalination 322: 37-51 DOI https://doi.org/10.1016/j.desal.2013.04.021

Pankratz T (2006) A review of seawater intake, pretreatment and discharge technologiesProceedings, 

of the International Desalination Association Seminar on Water Desalination Technologies, 

Tehran, Iran.

Sharma S (2019) Sedimentation IHE Delft, Delft, The Netherlands

Sharma S, Schippers J (2019) Filtration IHE Delft, Delft, The Netherlands

Tobiason J, Cleasby J, Logsdon G, O’Melia C (2011) Granular media filtration. Water quality and 

treatment: a handbook on drinking water 

Van der Kooij D, Hijnen WAM (1984) Substrate utilization by an oxalate-consuming Spirillum species 

in relation to its growth in ozonated water. Appl Environ Microbiol 47: 551-559

Voutchkov N (2004) Beach wells versus open surface intakeWater & Wastewater International.

Wolf PH, Siverns S, Monti S (2005) UF membranes for RO desalination pretreatment. Desalination 

182: 293-300



84 Seawater Reverse Osmosis Desalination



85

Chapter 4 
 

Particulate fouling

Sergio G. Salinas-Rodriguez, Siobhan F. E. Boerlage,  

Jan C. Schippers, Maria D. Kennedy

The learning objectives of this chapter are the following: 

• Define particulate fouling in membrane systems

• Define and apply fouling indices for assessing particulate fouling

• Present and discuss the basic equations governing particulate fouling at constant 

pressure and at constant flux

• Present, discuss and apply the prediction model of particulate fouling in reverse 

osmosis and ultrafiltration systems

• Understand the theoretical background of fouling indices and fouling prediction as 

well as the assumptions involved and weaknesses of these indices

4.1 INTRODUCTION

Particulate fouling has plagued reverse osmosis (RO) systems since their first use in 

desalination and remains a persistent issue today for RO and other pressure driven systems 

such as microfiltration, ultrafiltration, and nanofiltration. 

In the early sixties the Du Pont Company/Permasep Product (now DuPont Dow) 

successfully launched the hollow fine fibre (HFF) permeator onto the desalination market, 

where it dominated for several decades. A well-known weakness of this HFF permeator 

was its vulnerability to fouling. Initially this vulnerability was attributed to suspended and 

colloidal matter in the feed water i.e., particulate fouling. Therefore, Du Pont developed, the 

Silt Density Index (SDI), initially called the Fouling Index, as a parameter to characterize the 

fouling potential of RO feedwater for permeators (see Figure 1). The fouling mechanism 

turned out to be more complicated than just fouling of the membrane surface as was initially 

assumed. Gradually it became clear that the fouling was initiated by local clogging of the 

woven or non-woven fabric between the fibres, which is needed to ensure equal flow 

distribution of the feed water.

© IWA Publishing 2021. Seawater Reverse Osmosis Desalination
Editors: Sergio Salinas, Jan Schippers, Gary Amy, In Kim, Maria Kennedy
doi: 10.2166/9781780409863_0085



86 Seawater Reverse Osmosis Desalination

This primary fouling mechanism disturbs the flow pattern resulting in localised low flow, 

causing high concentration polarization and higher recovery rates in the fouled area. This 

then leads to higher osmotic pressure, deposition of suspended and colloidal particles and 

scaling of sparingly soluble salts e.g., calcium sulphate, reducing the permeate flow.

Figure 1 Fabric in hollow fine fibre permeator of Du Pont Permasep (Jan C. Schippers)

In the eighties it became clear that biofouling also frequently occurred resulting in the same 

phenomena and exacerbated fouling. The synergistic effects of these types  of fouling made 

the fouling problem even more complicated. 

In the nineties, spiral wound elements were gaining ground in the market, claiming to be 

less vulnerable to fouling, which was reflected in their less stringent SDI guidelines i.e., a 

maximum SDI15 of 5 was allowed in membrane guarantees with SDI15 of < 3 preferred. 

Whereas, SDI guidelines for Permasep permeators were SDI15 < 3 and preferably SDI15 of 

< 1.

Spiral wound elements indeed were less vulnerable to clogging than the hollow fine fibre 

permeators, which can be attributed to differences in design and wide spacing between the 

spacer and the membrane surface. The same holds for the hollow fibre element used today, 

which has cross wound fibres with wide spacing between these fibres.

While the SDI is a useful tool in characterizing the particulate fouling potential of RO 

feedwater when it comes to clogging of fabric in permeators, spacers in spiral wound 

elements and the new type of hollow fibre elements, it may not account for the direct 

fouling of the membrane surface itself which results in permeability decline. This raises the 

question: Is the SDI a useful tool in predicting particulate fouling of the membrane as well? 

This chapter examines this question and traces the development of the SDI and MFI from 

the early sixties to 2021.

Parameters like suspended matter, turbidity and particle counts are unreliable for assessing 

particulate fouling potential (Boerlage et al., 2017, Schippers et al., 2014, Boerlage, 2007 

Boerlage, 2001). For this purpose, the SDI is commonly applied as a measure of the fouling 